



Government of the Peoples Republic of Bangladesh
Demo Office



DATA & REPORT SHEET

Memo No: LAB-25-04-21-03766-001-01

Date: 14 Sep, 2025

Client : Bagerhat Road Division
Tender No. : Architecto vero maio
Tracking Number : LAB-25-04-21-03766
Project/Work Name : Est nobis molestiae
Sample Collection From : Site
Sample Sealing Status : Unsealed
Name of Test : AGGREGATE IMPACT VALUE (AIV)
Item Name : Others
Test Method : Test Method
Associated Agency : Consequatur nulla qu
Date of sample receive : 21/04/2025
at Lab
Sample Description : Sample Description
Test Performed By : Demo User (ARO)
Assistant Research Officer

Lab Register No. : 201
Contract No. : Laudantium molestia
Sample Sent By : Client
Location/Chainage Site : 4
Sample Collected By : SDE (RHD)
Test Code : Test Code
Date of Test : 21/04/2025
Test Supervised By : Demo User (AE)
Assistant Engineer

AGGREGATE IMPACT VALUE (AIV)

Sl.	Weight of Dry Sample, M_1	Weight of Sample Passing 2.36 mm Sieve, M_2	AIV Value (M_2 / M_1) x 100	Range
	gm	gm		
1.	22	12	54.545	Not Greater than 30
2.	12	4	33.333	
3.	3	4	133.333	

Test Performed By

Dwight Blumhurn

14-Sep-2025
Demo User (ARO)
Assistant Research Officer(AC)
Demo Office

Test Approved By 2

Dwight Blumhurn

14-Sep-2025
Demo User (AE)
Assistant Engineer(CC)
Demo Office